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Q.NOTEDescriptionCodePos

1 BX122R.00.011 0HOUSING-BOTTOM-WELDMENT
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Assembly:

Machine: ECO 33

2 BX122R.00.002 0ROTOR-ASSEMBLY

3 BX122R.00.013 0HOUSING-TOP-WELDMENT

4 BX62R.20.001 0DISCHARGE CHUTE-ASSEMBLY

5 BX122R.00.101 0KNIFE-ANVIL

6 DW30.110 2LOWER LINK BOLT

7 BX62R.11.014 0BREAKER-WELDMENT

8 GB93-22 2spring washer 22

9 GB6170-M22x1.5 2Nut M22x1.5

10 BX122R.00.014 1GAS SPRING

11 GB5783-M12x35 6Bolt M12X35

12 GB889.1-M12 8Locking nut M12

13 LP-5 1Lock pin 5

14 GB5783-M12x30 2Bolt M12X30

15 GB5783-M8x20 2bolt M8X20

16 BX122R.00.103 2HINGE PIN

17 BX122R.00.104 1SHAFT

18 LP-11x45 2LOCK PIN 11x45

19 M20-889.1 1LOCK NUT M20

20 GB97.1-16 2Plain washer 16

21 GB889.1-M16 2Locking nut M16

22 GB5783-M16x55 2Bolt M16x55

23 BX122R.00.016 0BASE-WELDMENT

25 GB5786-M12x1.5x25 4BOLT M12x1.5

26 GB97.1-12 12plain washer 12
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28 BX122R.001.02 4knive ECO 33
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Machine: ECO 33
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1 BX122RA.10.011 0FEED HOPPER-WELDMENT
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Assembly:

Machine: ECO 33

2 BX122R.10.012 0LOWER FEED ROLLER-WELDMENT

3 BX122R.10.110 1KEY A10x10x45

4 GB7810-UCP209 2BEARING UCP209

5 BX122R.10.002 0UPPER FEED ROLLER-ASSEMBLY

6 BX122R.10.015-1 1RIGHT ARM-WELDMENT

7 BX122R.10.103 8TENSION SPRING

8 BX92R.10.101 8HOOK SCREW

9 BX122R.10.101 2COVER

10 BX92R.10.103 3LOCKING SLEEVE

11 GB97.1-8 21Plain washer  8

12 GB889.1-M8 8Locking nut M8

13 GB5782-M6x60 3Bolt M6x60

14 GB889.1-M6 3Locking nut M6

15 BX122R.10.105 1FLAP

16 BX122R.10.106 1PRESSING PLATE

17 BX122R.10.017 0LEVER-WELDMENT

18 BX122R.10.018 2CHAIN

19 GB5782-M10x90 1Bolt M10x90

20 GB889.1-M10 2Locking nut M10

21 GB5782-M10x60 1Bolt M10x60

23 GB1152-M6 3Grease Nipple M6

24 GB5783-M12x45 4Bolt M12X45

25 GB97.1-12 4plain washer 12

26 GB889.1-M12 4Locking nut M12
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27 M8x16 8BOLT M8x16
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Assembly:

Machine: ECO 33

28 GB93-8 13Spring washer 8

29 GB5783-M8x20 5bolt M8X20

31 BX122R.10.015-2 1LEFT ARM-WELDMENT
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1 BX122RA.10.041 0ADDITIONAL HOPPER-WELDMENT
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Assembly:

Machine: ECO 33

2 BX122RA.10.014 0HANDLE-WELDMENT

4 CS-M8 2ROD END BEARING M8

5 BX92RSA.10.015 1CAPTURE-ASSEMBLY

6 BX92RSA.10.110 1COVER-VALVE

7 GB6170-M8 2Nut M8

8 GB889.1-M10 11Locking nut M10

9 GB5783-M10x25 9Bolt M10X25

10 GB97.1-10 9PLAIN WASHER 10

11 GB889.1-M8 3Locking nut M8

12 BX92RSA.10.120 3PLATE

13 GB5782-M5×25 1Bolt M5x25

14 GB889.1-M5 1Locking nut M5

15 GB/T14-M10×25 6SQUARE NECK BOLT M10x25

16 BX92RSA.10.114 1LINK BAR

17 GB5783-M8x25 1bolt M8X25
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1 BMP-315 2Motor bmp-315
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Assembly:

Machine: ECO 33

2 X-20-1 1CONTROL VALVE X-20-1

3 RD1900-A 1FLOW CONTROL VALVE RD1900

4 BX122R.30.102 0ELBOW FITTING-SINGLE NUT

5 BX122R.30.101 0STRAIGHT FITTING-SINGLE NUT

6 BX122R.30.104 0ELBOW FITTING-DOUBLE NUT

7 BX122R.30.012 0HOSE-VALVE-VALVE RETURN

8 BX122R.30.103 1TEE JOINT

9 GB5782-M8x50 3Bolt M8X50

10 GB5782-M6x60 2Bolt M6x60

11 GB889.1-M8 3Locking nut M8

12 GB889.1-M6 2Locking nut M6

13 GB5783-86/M12x40 4Bolt M12x40

14 GB/T889.1-M12 4LOCK NUT M12

15 BX122R.30.015 0HOSE-MOTOR-MOTOR

16 BX122R.30.013 0HOSE-VALVE-MOTOR-LOWER

17 BX122R.30.014 0HOSE-VALVE-MOTOR-UPPER
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1 BX92RSA.30.101 3STRAIGHT FITTING
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Assembly:

Machine: ECO 33

2 BX92RSA.30.102 1STRAIGHT FITTING

3 SV-12/5 3EMERGENCY STOP

4 BX122RA.30.015 4HOSE

5 BX122RA.30.018 2HOSE

6 KJ-R1-2-M 0QUICK CONNECTER-MALE

7 GB889.1-M8 6Locking nut M8

8 BX122RA.30.016 0HOSE-OUTLET

9 BX122RA.30.017 0HOSE-INLET

10 GB/T14-M8×75 6SQUARE NECK BOLT M8x75
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1 AGF140.041 2Oil pipe
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Assembly:

Machine: ECO 33

2 MK6.M14X1.5 1THROTTLE VALVE

3 AGF140.046 1Valve

4 AGF140.403 1Nut

5 AGF140.404 1Bushing

6 AGF140.045 1Adaptor weldment

7 BX122R.30.002 1CYLINDER ECO33




